Ball Valve Replacement Parts cont.

BALL VALVE REPLACEMENT PARTS ,_ﬁg’,ﬁﬁp POLY NOZZLE BALL VALVE Lﬁg,gg,,
2” FP, 2-1/2” FP, 3” FP & 3” SP REPLACEMENT PARTS -1-1/2” FP,
Size and Part Number 2” FP & 2” SP
DESCRIPTION 2" FP 2-1/2" FP 3" SP” 3" FP Size and Part Number
Shaft 4S303-00 45302-00 45302-00 4S304-00 DESCRIPTION 1-1/2” FP 2" FP 2” SP
Handle 4102-00 41102-00 4110200 41102-00 Shaft 45301-00 45303-00 4S5301-00
Body 4B203-00 4B202-00 4B202-00 4H387-00 Handle 41.103-00 41.102-00 41103-00
Ball 4B103-00 4B102-00 4B102-00 4H392-00 Body 4B201-00 4B203-00 4B201-00
End Cap Flange 4E112-00 — — 4H443-00 Ball 4B101-00 4B103-00 4B101-00
End Cap 2-1/2" Flange — 4E123-00 — — End Cap Flange — 4E112-00 —
End Cap 3" Flange — — 4E105-00 — End Cap 1-1/2 4E103-00 —
Seat 45103-20 45102-20 45102-20 4H377-00 End Cap 2" — — 4E104-00
Upper Bearing 4B302-20 4B302-20 4B302-20 — End Cap Nozzle 4E109-00 4E113-00 4E109-00
Lower Bearing 4B302-20 4B302-20 4B302-20 — Spout 1-1/2" 45400-00 — 45400-00
0-Ring 4H039-00 4H039-00 4H039-00 — Spout 2" — 45401-00 —
0-Ring End Cap — — — 4H357-00 Seat 45101-20 45103-20 45101-20
0O-Ring Shaft — — — 4H358-00 Upper Bearing — 4B302-20 —
O-Ring Body — — — 4H382-00 Upper Bearing 1-1/2" Polytef _ 4H013-20 — 4H013-20
Body Bolt — — — 4H367-00 Lower Bearing 4B301-20 4B302-20 4B301-20
Body Bolt 3/8"x5” Cad 4H009-00 4H009-00 4H009-00 — O-Ring 4H038-00 4H039-00 4H038-00
Handle Wash. 1-1/2" Cad 4H011-10 4H011-10 4H011-10 4H35100 Body Bolt 3/8"x4" 4H001-00 — 4H001-00
Lockwasher — — — 4H394-00 Body Bolt 3/8"x5" — 4H009-00 —
Lockwasher Internal — 4H019-00 4H019-00 — Bolt 1/4"x5/8" 4H008-00 — 4H008-00
Lockwasher 3/8" Cad 4H017-00 — — — Washer 1/4"x1" Cad 4H016-10 — 4H016-10
Nut — — — 4H397-00 Lockwasher 3/8” Cad” 4H017-00 4H017-00 4H017-00
Nut 3/8"x21/64" Cad 4H024-00 — — — Nut 3/8"x21/64" Cad” 4H024-00 4H024-00 4H024-00
Nut 3/8"x7/32" Cad — 4H027-00 4H027-00 — Nut 3/8"x7/32" Cad” — — —
Handle Bolt — — 4H349-00 Handle Bolt 3/8"x1/2” Cad — 4H029-10 —
Handle Bolt 3/8"x1/2" Cad ~ 4H029-10 4H029-10 4H029-10 Handle Wash. 1-1/2" O.D. — 4H011-10 —
PIN 3/16"x1/2" 4H035-00 — 4H035-00
Ball Valve Repair Kit
Repair Kit Contains:
| Ball | Lower Bearing
2 Seats | Viton O-Ring
I Upper Bearing Instructions
112" FP 3/4” FP 1” FP 17 $P
REPAIRK IT 4289A-20 4289A-20 4289Y-20 4289A-20
114" FP 11/2" FP 2’ SP 2’ FP
REPAIRK IT 4289C-20 4289C-20 4289C-20 4289E-20
2-1/2” FP 3’ SP 3’ FP
REPAIRK IT 4289D-20 4289D-20 42897-20
Locking Hasp Kits
* SS hardware * Easy to install
* Heavy duty * Locks valve open or close
STD. PKG.
ITEM DESCRIPTION PART NO. QTY WT
A Fits 1-1/4”, 1-1/2” & 2" Standard Port ~ 4020A-00 4 2
B Fits 2" Full Port 4020B-00 4 2
B Fits 2-1/2” Full Port & 3” Standard Port 4020C-00 4 2
Note: Specify when ordering valves for free installation.
Locking hasp shipped assembled when ordered
with valve. Lock not included.
E
Y Y
Ry
ErYY
L]
[Googysgn call Toll Free: 1-866-711-4673  We Shin
RUADER PRODUCTS WebSales@GoodyearRubberProducts.com World Wide



